
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SIX MONTHLY EC COMPLAINCE REPORT 
 

FOR THE PERIOD OF 

 

APRIL 2019 TO SEPTEMBER 2019 

 

FOR 

 

THE MANUFACTURE 

OF 

ETHYL CELLULOSE 

BY 

 

M/S Asha Cellulose (I) Pvt. Limited 
Plot No. 303/2 & 302/P, Village: Abrama, Tehsil & District: Valsad, 

Gujarat 

 
File No. J-11011/316/2011-IA II (I) dated 25th June 2015. 

 

 



 

 

 

 

 

Date: 05/02/2020 

To, 

Dy. Director General of  Forests (C), 

Ministry of Environment, Forest & Climate change, 

Regional office, Western Region, 

Kendriya Paryavaran Bhavan, 

Link Road No. 3, E-5, Ravishanker Nagar, 

Bhopal - 462 016 (M.P) 

 

Mail: apccfbhopal@gmail.com/rowz.bpl-mef@nic.in 
[...]
 Min. 12.70 

 Max. 17.20 

• All Results are in microgram/m3 

VOC monitoring was carried out by M/S Ecosystem Resource Management Pvt. Limited, Surat. (NABL 

Certificate No. TC- 6603 (in lieu of T02013) dated 26/10/2017 valid until: 25/10/2019 

v The gaseous emissions from DG set shall be dispersed 

through adequate stack height as per CPCB standards.  

 
 
Acoustic enclosure shall be provided to the DG sets to 

We have provided 11 meters height of 

chimney to D G set as per formula issued by 

CPCB  H = h+0.2x ÖKVA and disperse the 
gaseous emission through chimney. 
We have provided acoustic enclosure to the 



mitigate the noise pollution.   D G set to minimize the noise pollution. 

vi The company shall upload the status of compliance of the 
stipulated environmental clearance conditions, including 

results of monitored data on its website and shall updates 
the same periodically.  

It shall simultaneously be sent to the Regional office of 
MoEF, the respective Zonal office of CPCB and the GPCB.  
 

 
 

 

 
 
 

The levels of PM10, SO2, NOx, Cox, VOC and CO, in ambient 
air and emission from the stack shall be monitored and 

displayed at a convenient location near the main gate of 
company and at important public places.   

We have uploaded EC compliance reports 
with effect from October 2016 in our 

website: www.ashacel.com  under 
Environment Management Title. Besides EC 

compliance reports, PH proceedings and 
conditions of EC, related licenses, 
Environmental Policy, EIA report etc are also 

uploaded. 
 

We have regularly submitted EC compliance 

report along with monitoring data to 
Regional office of MoEF, CPCB and GPCB.  
 

We are regularly monitored level of PM10, 
SO2, NOx, Cox, VOC and CO, in ambient air 

and emission from the  stack through NABL 
accredited laboratory M/S Ecosystem 
Resource Management Pvt. Limited, Surat 

on monthly basis. We have provided display 
board at main gate of the unit indicating 
monitoring data. 

 
Summary of the results are as under;  

Ambient Air Monitoring 
No. Date Location Results 

PM 10 

Min. Max. GPCB 

Limit 

1 07/04/2019 Near Main Gate  90 45 90 100 

2 11/05/2019 Near Main Gate  86 

3 04/06/2019 Near Main Gate  82 

4 09/07/2019 Near Main Gate  52 

5 16/08/2019 Near Main Gate  48 

6 05/09/2019 Near Main Gate  45 

7 07/04/2019 Near ETP 72 42 72 100 

8 11/05/2019 Near ETP 65 

9 04/06/2019 Near ETP 68 

10 09/07/2019 Near ETP 48 

11 16/08/2019 Near ETP 46 

12 05/09/2019 Near ETP 42 

 

No. Date Location Results 

PM 2.5 

Min. Max. GPCB 

Limit 

1 07/04/2019 Near Main Gate  53 26 53 60 

2 11/05/2019 Near Main Gate  51 

3 04/06/2019 Near Main Gate  48 



4 09/07/2019 Near Main Gate  30 

5 16/08/2019 Near Main Gate  28 

6 05/09/2019 Near Main Gate  26 

7 07/04/2019 Near ETP 42 24 42 60 

8 11/05/2019 Near ETP 38 

9 04/06/2019 Near ETP 39 

10 09/07/2019 Near ETP 28 

11 16/08/2019 Near ETP 27 

12 05/09/2019 Near ETP 24 

 

No. Date Location Results 

SO2 

Min. Max. GPCB 

Limit 

1 07/04/2019 Near Main Gate  20 14 22 80 

2 11/05/2019 Near Main Gate  22 

3 04/06/2019 Near Main Gate  19 

4 09/07/2019 Near Main Gate  17 

5 16/08/2019 Near Main Gate  15 

6 05/09/2019 Near Main Gate  14 

7 07/04/2019 Near ETP 13 10 17 80 

8 11/05/2019 Near ETP 15 

9 04/06/2019 Near ETP 17 

10 09/07/2019 Near ETP 12 

11 16/08/2019 Near ETP 10 

12 05/09/2019 Near ETP 14 

 

No. Date Location Results 

NOx 

Min. Max. GPCB 

Limit 

1 07/04/2019 Near Main Gate  26 21 29 80 

2 11/05/2019 Near Main Gate  29 

3 04/06/2019 Near Main Gate  24 

4 09/07/2019 Near Main Gate  22 

5 16/08/2019 Near Main Gate  21 

6 05/09/2019 Near Main Gate  22 

7 07/04/2019 Near ETP 15 14 19 80 

8 11/05/2019 Near ETP 17 

9 04/06/2019 Near ETP 19 

10 09/07/2019 Near ETP 15 

11 16/08/2019 Near ETP 14 

12 05/09/2019 Near ETP 18 

• All Results are in microgram/m3 

 

Ambient air monitoring was carried out by NABL accredited laboratory M/S Ecosystem Resource 

Management Pvt. Limited, Surat (NABL Certificate No. TC- 6603 (in lieu of T02013) dated 26/10/2017 valid 

until: 25/10/2019 

 



Flue gas emission 

No. Date Boiler Stack D.G.Set (110 KVA)  D.G.Set (35 KVA)  

  PM 

mg/ 

Nm3 

SO2 

ppm 
NOx 

ppm 
PM 

mg/ 

Nm3 

SO2 

ppm 

NOx 

ppm 

PM 

mg/ 

Nm3 

SO2 

mg/ 

Nm3 

NOx 

mg/ 

Nm3 

1 07/04/2019 72.60 22.80 07.37 66.20 20.20 08.14 60.00 19.60 07.43 

2 11/05/2019 78.20 25.50 08.56 68.70 21.70 08.72 62.40 20.20 07.92 

3 04/06/2019 75.00 24.20 07.82 65.70 19.80 08.06 58.50 18.80 06.92 

4 09/07/2019 77.10 25.00 08.40 70.00 22.20 09.12 62.00 19.80 07.80 

5 16/08/2019 79.80 26.30 08.96 67.60 20.90 08.35 57.40 18.50 06.52 

6 05/09/2019 82.00 26.80 09.12 68.00 21.40 08.64 59.60 19.20 07.22 

 Min. 72.60 22.80 07.37 65.70 19.80 08.06 57.40 18.50 06.52 

 Max. 82.00 26.80 09.12 70.00 22.20 09.12 62.40 20.20 07.92 

 G.P.C.B. 

Limits 

150 100 50 150 100 50 150 100 50 

 

No. Date Dryer-1 Dryer-2 Hot Air Generator-1 Hot Air Generator-1 

  PM 

 mg/Nm3 

PM 

 mg/Nm3 

PM 

mg/ 
Nm3 

SO2 

ppm 

NOx 

ppm 

PM 

mg/ 
Nm3 

SO2 

ppm 

NOx 

ppm 

1 07/04/2019 11.80 13.00 12.00 06.90 09.02 15.20 09.10 10.03 

2 11/05/2019 10.60 12.60 14.60 07.70 10.34 16.70 09.80 10.88 

3 04/06/2019 12.30 14.70 11.80 06.20 08.92 13.50 07.90 09.16 

4 09/07/2019 12.70 13.80 12.30 07.20 09.42 13.80 08.20 09.35 

5 16/08/2019 14.50 16.00 10.80 05.80 08.66 14.60 08.70 09.72 

6 05/09/2019 13.60 15.20 13.60 07.40 09.82 15.40 09.50 10.24 

 Min. 10.60 12.60 10.80 05.80 08.66 13.50 07.90 09.16 

 Max. 14.50 16.00 14.60 07.70 10.34 16.70 09.80 10.88 

 G.P.C.B. 

Limits 

150 150 150 100 50 150 100 50 

Flue gas emission and process gas emission monitoring was carried out by NABL accredited laboratory 

M/S Ecosystem Resource Management Pvt. Limited, Surat (NABL Certificate No. TC- 6603 (in lieu of 

T02013) dated 26/10/2017 valid until: 25/10/2019 

vii Total fresh water requirement from ground water source 
should not exceed 52.7 m3/ day and prior permission 
should be obtained from the CGWA/SGWA. 

We are using fresh water from our own 
bore well. We have used average 38.02 
m3/day of fresh water from our own bore 

well. To calculate water consumption, we 
have provided flow meter at the bore well. 
Details of water consumption for six months 

are as under; 
S. 

No. 

Month Water 

consumption, Kl 

Per 

month 

Per day 

1 April-19 715 27.50 

2 May-19 618 22.88 



3 June-19 134 26.8 

4 July-19 451 16.70 

5 Aug-19 694 26.69 

6 Sep-19 704 28.16 

 Total 3316 148.73 

 Average  553 25 

Our area was not covered under dark zone 
of CGWA. So we have not applied for 

permission of CGWA. Now it is mandatory 
to take permission of CGWA and we will 

apply for permission of CGWA. 
 
We are maintaining printed log book for 

bore well water consumption. We have 
provided water flow meter at pump 
discharge line to calculate water 

consumption. Scan copies of daily and 
monthly details are attached herewith. 

 PRINTED LOG BOOK 

 
 



 



 
 

 



 

 



 
 

 



viii  Total effluent generations shall not exceed 240.5 m3/day. 
 
Effluent shall be should be treated in ETP comprising 

primary, secondary and tertiary treatment (RO). 
RO rejects will be evaporated in MEE.  

The RO permeates and MEE condensate shall be recycled 
in the process. 

We have generated average 144.3 m3/day 
of industrial effluent. 
 

We have provided primary, secondary and 
tertiary effluent treatment plant and 

RO/MEE to treat entire industrial effluent. 
RO rejected effluent is taken to MEE. 
RO permeate and MEE condensate is recycle 

in the process. 
 
We are maintaining printed log book for 

generation and treatment of industrial 

effluent. We have provided flow meter at 

the inlet of ETP, RO and MEE plants.  

 

Scan copies of effluent generation daily 

and monthly details are attached 

herewith.  

DETAILS OF ETP, RO AND MEE 

Sr. 

No. 

Particulars Capacity, m3 MOC 

1 Collection Tank 205 RCC 

2 Neutralization Tank 40 RCC 

3 Floculator 7 MSRL 

4 Primary lamella separator with tube 
deck 

26 MSRL 

5 Sludge drying bed 30 Brick Masonry 

6 Aeration tank with tube deck 
packing 

526 RCC 

7 Secondary Lamella separator with 
tube deck 

26 MSRL 

8 Holding tank 30 RCC 

9 Activated carbon bed 6 m3 MSRL 

10 Sand bed filter 6 m3 MSRL 

11 Final treated water holding tank 111 RCC 

12 RO System 12 m3/hr PP 

13 RO Rejection collection  tank 22 RCC 

14 MEE system 1.5 m3/hr MS 

15 Final RO permeate & MEE 

condensate collection tank 

50 RCC 

 



 
 

 
 
 

Asha Cellulose (I) Pvt. Ltd-Effluent Treatment Plant Flow Diagram 

HCL for pH adjustment Flow Meter

From Plant

By Gravity

Rotameter

   Flocculent 

     Coagulant  

Decanted Water

Dried Sludge for Disposal

RO - Capaicty 140 KLD

Reject

To Recycle in Process        Condensate to Plant Cooling Tower 

Salt For Disposal

Primary Treatment 

Secondary Treatment 

Tertiary Treatment 

RO System

MEE Plant 

R

e

t

u

r

n

 

A

c

t

i

v

a

t

e

d

 

S

l

u

d

g

e

Collection Tank
27 KL

Neutralization Tank

27 KL
Equilization Tank
55 KL with blower Air

Equilization Tank

55 KL with blower Air

Equilization Tank

55 KL with blower Air

Flocculator Channel

Primary Clarifier with 

conical bottom 40 KL

Sludge Drying Bed  2

15 KL

Sludge Drying Bed  1

15 KL Bio Aeration with Diffusar - 2 Tanks
Each Capacity 225 KL

Each Blower capacity 500m3/hr   

HP-25

2 Lamella Clarifier

Each Capacity 40 KL

Holding tank

3 KLFilters

MEE Feed Tank

35 KL

Sand 
Filter

Carbon 
Filter 
5 KL

RO Feed Tank - 15 KL

RO Plant 140 KL/D

Permeate Storage 
Tank  - 30 KL 

Degassing Unit

RO Reject 

3 Stage MEE
Capacity
1.5 KL/Hr

Filter Press

MEE 
Condensate ank

30 KL



EFFLUENT GENERATION LOGBOOK 

 

 



 

 



 

 



ix ‘Zero’ effluent discharge shall be adopted and no effluent 
will be discharged outside the premises.  

We have adopted zero liquid discharge by 
installing primary, secondary, tertiary ETP, 
Reverse Osmosis and Multi effect 

evaporation system. We are not discharging 
any industrial effluent out side the factory 

premises. 
We are regularly monitored sewage 
effluent, ETP inlet, ETP out let RO permeate, 

MEE Condensate through NABL accredited 
laboratory M/S Eco resource management 
pvt. Limited, Surat on monthly basis.  

Summary of the results are as under; 

 Sewage Sample 

No. Date Parameters & Results 

pH Suspended 

Solids 

(mg/L) 

BOD 

(3days 27oC) 

(mg/L) 

Residual 

Chlorine 

(ppm) 

1 07/04/2019 8.32 22 11 0.70 

2 11/05/2019 8.22 18 10 0.80 

3 04/06/2019 8.40 20 10 0.65 

4 09/07/2019 7.88 17 08 0.72 

5 16/08/2019 7.92 15 09 0.63 

6 05/09/2019 8.16 20 09 0.75 

 Min. 7.88 15 08 0.63 

 Max. 8.40 22 11 0.80 

 G.P.C.B. 

Limits 

- Less than  

30 mg/L. 

Less than  

20 mg/L. 

Minimum 

 0.5 ppm 

Effluent Analysis (R.O. Permeate) 

   Month wise Results   

No Parameters Unit 7/4/19 11/5/19 4/6/19 9/7/19 16/8/19 5/9/19 Min. Max. 

1 Colour Pt.c
o. 

00 05 00 05 05 00 00 05 

2 Temp. oC  26 27 27 25 25 26 25 27 

3 pH unit 6.72 6.88 6.96 7.04 6.72 7.12 6.72 7.12 

4 S.S. mg/l N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D. 

5 T.D.S. mg/l 78 82 87 80 84 86 78 87 

6 COD mg/l 10.80 12.60 09.80 12.60 14.40 11.20 9.80 14.40 

7 Chlorides mg/l 55 60 63 58 61 63 55 63 

8 Oil/Grease mg/l N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D. 

9 Sulphates mg/l 16 19 20 15 18 20 15 20 

10 NH3-N mg/l 3.40 5.20 5.20 4.80 3.40 4.20 3.40 5.20 

11 Phenolic 
comp. 

mg/l N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D. 

Effluent Analysis (Condensate water from MEE) 

   Month wise Results   



No. Parameters Unit 7/4/19 11/5/19 4/6/19 9/7/19 16/8/19 5/9/19 Min. Max. 

1 Colour Pt.co

. 

10 10 05 10 15 05 05 15 

2 Temp. oC 34 35 32 35 33 35 32 35 

3 pH unit 6.88 7.12 7.36 6.94 7.08 7.22 6.88 7.36 

4 S.S. mg/l N.D. N.D. N.D. N.D. N.D. N.D. N.D

. 

N.D. 

5 T.D.S. mg/l 40 36 32 38 35 38 32 40 

6 COD mg/l 324 307 317 288 276 280 276 324 

7 BOD mg/l 106 100 104 94 88 96 88 106 

8 Chlorides mg/l 26 24 21 24 22 24 21 26 

9 Oil/Grease mg/l N.D. N.D. N.D. N.D. N.D. N.D. N.D

. 

N.D. 

10 Sulphates mg/l 11 08 06 10 08 09 06 11 

11 NH3-N mg/l 4.6 4.6 5.8 7.2 6.4 5.8 4.6 7.2 

12 Phenolic 
comp. 

mg/l 0.06 0.04 0.07 0.05 0.03 0.05 0.03 0.07 

Effluent Analysis (E.T.P. Outlet ) 

   Month wise Results    

No

. 

Parameter

s 

Unit 7/4/19 11/5/19 4/6/19 9/7/19 16/8/19 5/9/19 Min. Max

. 

Limits 

1 Colour Pt.c

o. 

60 75 70 45 40 40 40 75 100 

2 Temp. oC 28 27 27 26 26 26 26 28 40 

3 pH unit 7.52 7.24 7.60 8.34 7.92 7.30 7.24 8.34 6.5-8.5 

4 S.S. mg/l 40 45 42 32 35 38 32 45 100 

5 T.D.S. mg/l 1190 1180 1186 952 968 957 952 1190 2100 

6 COD mg/l 145 132 140 105 98 102 98 145 250 

7 BOD mg/l 29 27 28 25 23 24 23 29 30 

8 Chlorides mg/l 548 526 530 464 470 460 460 548 600 

9 Oil/Grease mg/l 1.30 1.30 1.00 0.80 1.10 1.20 0.80 1.30 10 

10 Sulphates mg/l 434 422 430 338 345 340 338 434 1000 

11 NH3-N mg/l 10.2 9.6 8.4 10.2 7.2 7.2 7.2 10.2 50 

12 Phenolic 

comp. 

mg/l 0.08 0.06 0.07 0.04 0.03 0.05 0.03 0.08 01 

Effluent Analysis (E.T.P. Inlet) 

   Month wise Results   

No. Parameters Unit 7/4/19 11/5/19 4/6/19 9/7/19 16/8/19 5/9/19 Min. Max. 

1 Colour Pt.co. 140 110 120 80 80 90 80 140 

2 Temp. oC 32 30 30 28 27 28 27 32 

3 pH unit 9.62 9.44 9.32 8.75 8.36 9.07 8.36 9.62 

4 S.S. mg/l 150 162 158 98 104 112 98 162 

5 T.D.S. mg/l 2860 2880 2850 2620 2650 2600 2600 2880 

6 COD mg/l 1168 1147 1160 905 912 896 896 1168 

7 BOD mg/l 356 342 348 276 278 270 270 356 

8 Chlorides mg/l 1546 1560 1540 1352 1342 1350 1342 1560 

9 Oil/Grease mg/l 5.20 5.80 6.50 4.80 5.70 6.30 4.80 6.50 

10 Sulphates mg/l 1113 1138 1107 992 985 990 985 1138 



11 NH3-N mg/l N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D. 

12 Phenolic 

comp. 

mg/l 0.14 0.10 0.12 0.08 0.07 0.09 0.07 0.14 

Effluent Analysis (R.O. Reject ) 

   Month wise Results   

No. Parameters Unit 7/4/19 11/5/19 4/6/19 9/7/19 16/8/19 5/9/19 Min. Max. 

1 Colour Pt.co. 20 30 20 15 20 30 15 30 

2 Temp. oC 35 33 31 34 32 32 31 35 

3 pH unit 9.14 8.76 8.92 9.20 8.80 8.87 8.76 9.20 

4 S.S. mg/l 26 30 22 25 22 28 22 30 

5 T.D.S. mg/l 12780 12560 12670 11960 12470 12860 11960 12860 

6 COD mg/l 824 886 812 795 776 853 776 886 

7 Chlorides mg/l 8340 8300 8314 8270 8292 8410 8270 8410 

8 Oil/Grease mg/l 3.50 3.40 3.00 3.20 4.00 3.80 3.00 4.00 

9 Sulphates mg/l 918 890 896 855 864 937 855 937 

10 NH3-N mg/l 9.2 8.4 8.4 10.6 9.2 8.4 8.4 10.6 

11 Phenolic 

comp. 

mg/l 0.24 0.20 0.28 0.18 0.16 0.22 0.16 0.28 

Monitoring of waste water is carried out by NABL Accredited laboratory M/S Ecosystem Resource 

Management Pvt. Limited, Surat. (NABL Certificate No. TC- 6603 (in lieu of T02013) dated 26/10/2017 valid 
until: 25/10/2019 

x Automatic/ online monitoring system (24 x 7 monitoring 
devices) for flow measurement and relevant pollutants in 
the treatment system to be installed.  

The data to be made available to the respective SPCB and 
in the Company’s website.  

 

We are not covered under 17 category of 
industries      and     hence     online 
monitoring   system is not applicable to us.   

However   we  have  provided    flow meter  
at the  inlet   and out  let  of  ETP also  flow   

meter   is  provided   at  the recycled  point.   
Photographs of which is enclosed herewith. 

 



 We will   put the water   consumption, 

waste water generation and recycled 

treated effluent   data on our web site. We 

are regularly submitting   the water 

consumption, waste water generation and 

recycled treated effluent data on GPCB xgn 

site on monthly basis. 

xi No effluent shall be discharged into river.  

 

In the event of failure of any effluent treatment plant 

adopted by the unit, the organic Chemical plant shall not 
be restarted until the control measures are rectified to 
achieve the desired efficiency. 

We are not discharging any industrial 

effluent into River. 

We have provided adequate capacity of 